PRI

B L T

PR S )

" 21" TILLER ATTACHMENT - MODEL NUMBER T$150CR

s b sy

P

4 E AT ar————-

aas el o0

R e T




- FROM (RYP-REFPRIR FARTS TO s BIBBL213865 1992, 04-28 B5:35FPM #2654 P.E3/07

REPAIH PARTS
21" TILLER ATTACHMENT -- MODEL NUMBER TS150CR

" KEY  PART DESCRIPTION ' KEY  PART DESCRIFTION ]
nNO. NO. ' NQ, NQ,
1 105211X Bracket - Switch, Interlock 33 104031X Cable - Lift
2 1061874 Support » Arm 34 STD523726 *Bolt+ Fin. Hex 3/8-16x 2 - 1/2 .
3 1464 Bearing - Needle : 35 104007X Gulde - Cable
4 104445% Switeh - Interlock 36 104010X Bracket - Pulley & Cable
5 108710X Shleld = Sids, Outer, RLH, 37 104006X Pulley - Cable
6 19131416 38 104048X% Tine Assembly
7 108711X . Shigld s Sidé; QOuter, L.H, 39 104056X Bar Assembly - Lift
102993X Harncss - Tiller 40 4435J Bracket - R.H.
10 104039 % Guard Assembly - Belt, Secondary 41 1028088X fracket - L.H,
1 104055X Guafd Assembly - Belt, Pullay 42 104042X Bracket Assembly - Support. Clutch
12 104018X Support - Pulley,.» Reduction, L.H. 43 81781 Pulley « Idler
13 18370H ° Washer - Thrust 6/8 x 1.10 x 1/32 44 102981X Spring - Extension

14 104063X Pulley = Assembly, Reduction w/Brg's, 45 104060X *©  Shiald Assembly - Tine
1E 104052X Support Assémbly - Pulley, Reduction, 48 104022X V-Belt - Secondsry

. R.H. 47 123642 V-Belt - Primary

16 104023X% Spring Extension 50 J01193M Tine - R.H., 14

17 104003X Arm - V.ldler 51 102985X Bushing = anm, Cluteh

18 1040124 Pultey - V-ldler 53 101194M Tines L.H,, 14

19 104051X Keeper Assembly - Belt, Veldler 54 4329H Rivet - Pan Hd, Drilled

21 4371J Pulley - ldler, 3 - 3/4 55 3146R Ciip = Halrpin

22 279) Decal » Sears id) 4448} Spacer - Gearcase

23 47814 Oecal » Instruction 57 104058% Transmitsion Assembly
24 102999X Shubber - Belt 58 SYDBO3103 “Scraw - Set Hex Sk, H/16- 18 x 3/8
25 120803% Culga-Cable Y] 43704 . Sheave « Trans, 7
28 18111610 Washer 11/32 x 1 x 10 Ga. 60 102882X Bolt - Fin, Hex 4/B-16 x 5-1/¢
27 108664 X Plate Assembly - Attachment, L.H. &1 1028863 Bracket - Support, Cluteh
28 108863X Plate Assembly - Artachment, R.H. 62 104041 X Handfe Assembly - Cluich
29 123596X Piate Assembly - Attachment, Center 63 2649M Key - 8q. 3/16 x 1.125

. . 64 4939M . Spring - Retainer

30 109135X Bushing 5B x 5/8 x 1+ 1/2
31 104476X Decal - Warning
32 4940M Spring - Retainer

65 73680500 Nut « Croewnlock 5/16 - 18

66 - 19111212 Washer 11/32x3/4 x 12 Ga,

87 19112010 Washer 11/32x1-1/4 x 10 Ga.

68 109077 X Link Assembly - Lift

68 STDS23127 “Bolt- Hex 5/16-18x2-3/4
129754X Owners Manual

70 120808% Plale-Tine Shield Rear

71 1208089x Plaie-Tine Shield Front

72 104032X Bushing - 3/8x 5B x1 1/2

* STANDARD HARDWARE=--PURCHASE LOCALLY

"
‘4

Ah




REPAI rARTS

FROM

21" TILLER ATTACHMENT -- MODEL NUMBER TS150CR

N

TRANSMISSION - T

FRAYFP-REFAIR FPARTS

TO

.26

1992.04-28

@8 36FM HZE4 P,2S/07

[

..
e m
[




REPAIR PARTS

THRANSMISSION - TINE

21" TILLER ATTACHMENT -- MODEL NUMBER TS150CR

Y PART
- 104058X Transmrss:on Assembly - Tine i2 44273 Thain - ﬂoﬂer; 45F
1 STD541037 "Mut- Hex 3/8 - 15 13 7785 Gasket - Gearcase
2 STOS51137 *Lockwasher 3/8 : 14 4895H Bearing - Mesdle
3 THI6X Cover Assembly - LH. with Bearing ' 15 104047 X Cover Assembly - R.H. with Bearing
[Key No, 4) (Xey No. 14]
4 50200 Bearing - Meedle 15 O9674R Seal - il
5 1370H Race - Bearing, Thrust 17 9576R Seal - Ring, Rubber
6 6774472 Shaft Assembly - Input 18 9672R Cup - Formed
7 43581 Washer 19 677A482 Shaft Assembly - Tine
8 100413% Bearing - Needle 20 STDS5Z3106 "Boit - Hex 5/16- 18 < 5/8
9 5774480 SDrock#t Assernbly with Bearings 21 5TD551131 “Lockwasher 5/16
, iKey No's. B 2 STD541031 “Nut - Hex 5/16 - 13
10 5656 Shaft - Intermediate 23 104589XK Spacar -
11 TO63689X Spacer

P ¥

e BOSE) Grease Plastilud No. 1 Inot turnished
with your tiller)

*STANDARD HARDWARE-PURCHASE LOCALLY

e

erat s pmam e A e — . - e R

w.‘_,... m_
W

v wmr vy e

Sludd HIBId3Ig-JA:

M

oL

i3]
n)
fd

ST

55321

ET-v@T6ET

LBD/48d FIZH MoLE 1B




o

REPAIR PARTS

7.

KEY

z
o

fom RN IR I Y A, Y

—

11

12
13
14
15
18
17
18
19
20
21
22
23

24
25

26

27
28

30
3

F-

=1 >
B=QOwm
@D o

Q@:@w
8=0o
Q=D =

AYP-REFAIR PRRTS TO

PART
NO.

17531208
STD522505
§TDB23717 *
73680800
104030X
STDS51043
73680700
74760716
STO551143
72110508

72110508

STDE23707
STD551137
74760656

570541037
STDB23710
STDB41137
5TD623715
STD823718
73680400

STD5EZ3107
STOG51131
17480508

$T0523N0
17480620

17480512

18111216
STD623106
19111116
STDB410
73690600

9136213555 13392,.84-238 @51 Z6PM 2584 F.BS/B7

\s 21" TILLER ATTACHMENT - MODEL NUMBER TS150CR

DESCRIPTION

Screw - Hex Washer Hd, No. 12. 14 x 1/2
'Bo!z « Fin. Hex Plt, 1/4 » 20 x 1/2
Bolt - Fin, Hex 3/8 - 18} x 1-3/4
Nut Crawnlock, 3/8» 16
Bolt - Shoulder 7/16 - .66 .
*Washer » 15/32 x 15/16. %16 Ga,
Nut'« Crowntock, 7/16 ¥ 14
Bolt - Hex Fin, 7/16+ 14 x 1
* Lockwasher, 7/18
Sa. Neck Carriage Bolt Sht. Shid. Ptid.
5/16-18x 3/4
8. Neck Carriage Baolt Sht. Shid.
Ptid, 5/16-18 x 1
‘Botlt - Fin. Hex 3/8- 16 x 3/4
* Lockwasher - 3/8
Bolts Fin, Hex 3/8-16 x 3+ 1/2
*Nut - Hex ASF 3/8.- 16
“Bolt=Fin, Hex-3/8-24 x 1 Gr, 5
*Nut - ASF Hex - 3/8 - 24
"Boit- Fin, Hex 3/8»24 x 1 - 1/2 Gr. §
"Bolt- Fin. Hex 3/8-16x 1. 1/2
Crown Locknut 1/4 » 20
“Bolt - Fin. Hex 5/16 » 18 x 3/4
* Lockwasher, 8/18 :
Sarew - Hex Washer Thd, RL
5/16-18 x 1/2 '
"Bolts Hex 3/8« 16 x 1 i
Screw « Hex Washer Head , B
Thd. Rolling 6/16- 18 x 1. 1/4 i
Screw - Hex Washer Hd, Thd, Rolling ‘
5/16- 18 x 3/4
Washer 11/32 x 3/4 % 16 Ga,
*Bolt - Hex 5/16- 18 x 5/8
Washer 11/32 x 11/16 x 16 Ga,
*Nut - Hex §/16 - 18
Locknut 3/8

Srm e he e i - o v s ot e ————— o = & A—

[<4]

~N o,

BE=Do

*STANDARD HARDWARE--PURCHASE LOCALLY

+ USED ON ALL MODELS EXCEPT YT16 YARD TRACTOR,
MODEL NO. 817.255850, 254350, 254360, 254580, 254680,

2547680, AND 254761
H
ﬁ 12

4

e}
w
™

L]

Q-
@Y=
@@fi@o

NN

i X Koo Ry
u@g
B =

-
~

@G ) -
PR =

W

T u Vv w X Y

! %312 ﬁ% ﬁzs ﬁ 28%24 %24
& 13 ©27(3) 29 -
o 15 @30®319‘

- 25.






